A~ 40-406, 40-407, 40-409 SS-2A
AALIELTA 40416 40-417,40-419, & 40-341  Part No 430-02.651-0002

A Pentair Company ”
| 24” SCROLL SAWS Revised 3-9-95
~
oL
999-01-0i3-12f)
172 PINT
\.
107
i
112(4)
109
1o
Vel 108 re2

12 R
123 \ g
23 \ /’é\_ 128 {4)
~ - 129 @)
124

Page 1/S-2A/CAJ




REPLACEMENT PARTS

REF REF
NO PART NUMBER DESCRIPTION NO  PART NUMBER DESCRIPTION
1 430-02-112-0004 BOLT v 430-02-325-0004 LOWER CHUCK ASSY, CONST OF:
2 904-03-020-1751 5/8" INT TOOTH WASHER 66 430-02-064-0002 V-JAW
3 430-02-089-0002 OVERARM 67 901-04-260-1543 #10-32 X 5/8" THUMB SCREW
4 905-04-071-4460 1/4" X 3/4” DOWEL PIN 68 905-01-010-2716 1/8" X 9/16” SPRING PIN
5 430-02-061-0007 TUBE 69 430-02-027-0002 CLAMP
. 430-02-325-0007 UPPER PLUNGER ASSY, CONST OF: 70 430-02-012-0005 CHUCK BODY
6 430-01-020-0005 CAP 7 901-02-551-2857 #06-40 X .20 SCREW
7 904-08-021-3886 7/16" RUBBER WASHER 72 430-02-361-0006 LOWER PLUNGER ASSY, INCL:
8 430-02-628-0006 PLUNGER TUBE KIT, INCL: 73 430-02-074-0001 PLUG
9 430-02-104-0003 FIBER WASHER * 430-02-412-0001 BEARING RETAINER ASSY, CONST OF:
9A 904-01-010-1614 FLAT WASHER 76 430-02-112-0001 BEARING RETAINER SCREW
10 928-01-101-4107 COIL SPRING 77 904-08-031-3885 5/8" WASHER
1 430-02-317-0001 BEARING W/COLLAR (Early Models Only) 78 904-15-210-7438 CLIP
1A 430-02-317-0002 BEARING W/COLLAR 79 430-02-079-0001 RETAINER
(Current Models Only) 80 430-02-017-0002 UPPER BEARING
12 430-02-325-0007 CASING (Early Models Only) 81 901-03-010-8082 1/4-28 X 1" HEX SOC HD SCREW
12A 430-02-031-0005 CASING (Current Models Only) 82  904-01-021-3590 FLAT WASHER
13 904-08-101-4523 WASHER 83  901-04-190-0286 #8-32 X 1/4" HEX SOC SET SCREW
14 430-02-020-0007 WASHER 84  904-01-010-1610 FLAT WASHER
15 1086316 CHUCK 85  951-01-010-7802 POINTER
16 901-02-551-2857 #06-40 X .20 SCREW 86  901-02-010-0551 #10-32 X 1/4” ROUND HD SCREW
17 1086317 FIXED JAW 87  901-07-261-3239 TRUNNION CLAMP STUD
18 901-04-260-1543 #10-32 X 5/8" THUMB SCREW 88  430-02-014-0003 SWIVEL BRACKET
19 1086318 JAW ASSY 86  904-01-010-1614 FLAT WASHER
* 430-02-314-0006 PLUNGER HOUSING, CONST OF: Q0 928-01-021-4125 SPRING
21 901-04-260-1520 5/16-18 X 1/2" THUMB SCREW 91 406-03-100-0002 STAR WHEEL
22 430-02-411-0001 KNOB ASSY 92  430-02-020-0010 BREATHER
23 904-07-010-5555 1/4” FIBER WASHER 93 430-02-079-0002 COLLAR
24 430-02-105-0001 LOCK SLEEVE - RH g4  920-75-011-2795 LOWER PLUNGER BUSHING
26 430-02-014-0009 UPPER HEAD BRACKET 95  430-02-079-0003 RING
27 902-01-120-1209 1/4-28 HEX NUT g6  901-02-010-0503 1/4-20 X 5/8" ROUND HD SCREW
28 430-02-105-0002 LOCK SLEEVE -LH 97  904-07-010-5573 1/4” FIBER WASHER
29 430-02-110-0003 GUIDE POST 98 430-02-116-0002 GASKET (Early Models Only, See Service Note A)
30  901-01-060-0626 1/4-20 X 3/4" HEX HD SCREW 99 430-02-014-0013 COVER/BRACKET
31  904-01-010-1603 1/4" FLAT WASHER 100  430-02-754-0001 WARNING LABEL
* 430-02-355-0003 GUIDE ASSY, CONST OF: 102 430-02-074-0003 OIL PLUG
32 901-01-060-0611 1/4-20 X 1/2" HEX HD SCREW 103 904-01-031-7720 FLAT WASHER
33 904-01-010-1614 FLAT WASHER 104  430-02-308-0001 CONNECTING ROD W/BEARINGS
34 430-02-027-0005 HOLD DOWN SPRING . 430-02-312-0008 DRIVE SHAFT HOUSING, CONST OF:
35 430-02-380-0001 BLADE SUPPQORT ASSY, INCL: 107 901-09-120-6143 SCREW
36 430-02-080-0001 ROLLER 108 901-09-080-6148 5/8-32 X .64 SCREW
37 805-04-071-3122  1/16" X .563 DOWEL PIN 109 928-01-021-4128 COIL SPRING
38 901-04-260-1520 5/16-18 X 1/2" THUMB SCREW 110 952-03-021-4801 VALVE DISK
39 430-02-112-0002 SET SCREW 111 430-02-020-0005 PUMP HEAD
40 430-02-055-0011 BLADE GUIDE 112 901-02-010-0564 #06-32 X 3/8" ROUND HD SCREW
41 430-02-061-0002 AIR NOZZLE 13 430-02-116-0001 GASKET
42 901-01-060-0626 1/4-20 X 3/4" HEX HD SCREW 114 928-01-041-3376 COIL SPRING
43 901-01-060-0611 1/4-20 X 1/2" HEX HD SCREW 115 430-02-338-0001 PISTON
44 904-01-031-2934 1/4" FLAT WASHER 116 430-02-010-0002 PLUNGER
45 430-02-014-0005 GUIDE BRACKET 17 430-02-406-0009 CRANK SHAFT ASSY, INCL:
46 430-02-054-0006 BLADE GUARD 17A 905-01-010-2732 5/32" X 1" SPRING PIN
47  905-01-010-2720 1/4" X 1” SPRING PIN 118 920-04-010-7273 BALL BEARING
48  430-02-005-0006 BASE 119 904-01-030-1644 FLAT WASHER
49 904-01-031-2923 FLAT WASHER 120 430-02-012-0007 HOUSING
50  902-01-010-5446 5/8-11 HEX NUT 121 430-02-019-0001 ECCENTRIC
55 905-01-010-6711 1/8" X 3/8" SPRING PIN 122 901-04-140-0275 1/4-28 X 1/4" HEX SOC SET SCREW
56  426-02-063-0001 TABLE INSERT 123 904-15-010-7042 EXT RET RING
57  430-02-091-0002 TABLE 124 430-02-079-0005 RETAINER
58  901-06-450-2250 #04 X 3/18" ROUND HD SCREW 125 928-07-010-7378 LOAD SPRING
590  406-03-137-0004 NAMEPLATE 126 920-04-010-7272 BALL BEARING
‘60  430-02-027-0003 CLAMP SHOE 127  430-02-116-0002 GASKET (Early Models Only, See Service Note A)
61  426-02-095-0001 TRUNNION HALF 128  904-07-010-5573 1/4” FIBER WASHER
62  951-02-010-7833 INDEX PLATE (Early Models Only) 129 901-02-010-0503 1/4-20 X 5/8" ROUND HD SCREW
63  904-02-020-1702 1/4” LOCK WASHER 130  400-06-079-0001 RETAINER
64  901-02-010-0514 1/4-20 X 3/8" ROUND HD SCREW 130  400-06-603-0001 ENVELOPE
65 430-02-064-0003 PLAIN JAW 133 9565-01-020-0022 442" X 561" BOX END WRENCH

NOT SHOWN ASSEMBLED

SERVICE NOTES:

A- Early models had gaskets, current models use Silicon sealer.

Page 2/SS-2A/CAJ



o

201
202

203
204
205
206
207
208
209
210
21

212
213
214
217
218
218
219
220
221
222

223
224
225

PART NUMBER

430-02-320-0003

901-04-190-0253

430-02-354-0007

430-02-014-0012
430-02-059-0001
901-02-140-0584
904-03-030-1795
902-01-120-1203
901-02-453-1123
430-02-112-0003
422-19-104-0001
902-01-020-5435
430-02-054-0007
424-12-060-0003
430-02-079-0004

901-02-011-8962
422-18-104-0001
430-02-104-0005
430-02-014-0011
430-02-108-0008
904-10-021-3846
901-02-010-0567

930-05-991-1643

901-04-120-0225

902-01-010-5900

REPLACEMENT PARTS

DESCRIPTION

KNOB ASSY, INCL:

1/4-20 X 1/4" HEX SOC SET SCREW
GUARD ASSY, CONST OF:

BRACKET

HINGE

#10-32 X 3/8" BIND HD SCREW

3/16" EXT TOOTH WASHER

#10-32 HEX NUT

#10-32 X 1/2" PAN HD SCREW

CARRIAGE BOLT

SPACER

5/16-18 JAMNUT

GUARD

KNOB

RETAINER

1/4-20 X 3" ROUND HD SCREW

2" SPACER (Variable Speed Models Only)
1 3/4" SPACER (4 Speed Models Only)
ROD BRACKET (Variable Speed Modeis Only)
CONTROL ROD (Variable Speed Models Only)
COLLAR (Variable Speed Models Only)

#06-32 X 174" ROUND HD SCREW
(Variable Speed Models Only)

BALL CRANK (Variable Speed Models Only), INCL:
5/16-18 X 1/4" HEX SOC SET SCREW
3/8-16 JAM NUT (Variable Speed Models Only)

REF

229
230
231
232
234
235
236
237
238
240
241
242
243
245
246
247
248
249
250
251
253
255
256
260
261

263
270
271
272
273
275
280
281
282
283

PART NUMBER

430-02-305-0008

430-02-005-0004
430-02-132-0001
901-06-450-2252
901-11-020-0830
902-01-503-1514
430-02-005-0002
422-04-075-5001
901-02-010-0559
904-01-010-1610
902-01-120-1203
901-01-060-0605
904-01-031-4993
430-02-014-0007
430-02-104-0004
901-02-010-0535
904-02-020-1702
904-01-031-4983
904-01-010-1603
902-01-120-1034
901-11-020-0834
902-01-503-1514
901-11-023-1497
802-01-293-1240
430-02-005-0005
901-11-020-0830

902-01-503-1514

1200603

926-01-991-5604
901-04-150-0206

49-303

49-340

41-712
901-04-190-0201

41-722
901-04-190-0201

% 224
221 (2)

i’ /zel 4)
/zes @

DESCRIPTION

BASE ASSY (Variable Speed Models Only),
CONST OF:

FIXED BASE

SCALE

#02 X 3/16" ROUND HD SCREW
5/16-18 X 1 1/4” CARRIAGE HD SCREW
5/16-18 FLANGE NUT

MOTOR PLATE

POINTER .

#10-32 X 1/2" ROUND HD SCREW
FLAT WASHER

#10-32 HEX NUT

5/16-18 X 1/2" HEX HD SCREW

FLAT WASHER

CONTROL ROD NUT

SPACER

1/4-20 X 1 1/4" ROUND HD SCREW
1/4" LOCK WASHER

FLAT WASHER

1/4” FLAT WASHER

1/4-20 HEX NUT

5/16-18 X 3/4" CARRIAGE HD SCREW
5/16-18 FLANGE NUT

1/4-20 X 5/8" CARRIAGE HD SCREW
1/4-20 KEPS NUT

BASE

5/16-18 X 1 1/4” CARRIAGE HD SCREW
(4 Speed Models Only)

5/16-18 FLANGE NUT (4 Speed Models Only)

V-8 MOTOR PULLEY

DRIVEN PULLEY (Variable Speed Models Only), INCL:
5/16-18 X 5/16” HEX SOC SET SCREW

V-BLT (Variable Speed Models Only)

V-BLT (4 Speed Models Only)

MOTOR PULLEY (4 Speed Models Only}, INCL:
5/16-18 X 5/16" HEX SOC SET SCREW

DRIVEN PULLEY (4 Speed Models Only), INCL:
5/16-18 X 5/16" HEX SOC SET SCREW

NOT SHOWN ASSEMBLED

Page 3/SS-2A/CAJ




REPLACEMENT PARTS

REF
NO PARTNU DESCRIPTION

. 50-818 STAND, CONST OF:

301 430-02-115-0001  SHELF ~—
302 1086711 TIE BAR-34 1/2"

303 1086710 TIE BAR -8 1/2"

304 436-02-066-0020 LEG

305 901-02-030-0408  5/16-18 X 3/4" FLAT HD SCREW
306 902-01-010-1300  5/16-18 HEX NUT

307 904-02-020-1704  3/8" LOCK WASHER

308 901-01-060-0642  3/8-16 X 1" HEX HD SCREW

* NOT SHOWN ASSEMBLED

305 (24)—/

L4

303(2)
302(2) /—

50—818 STAND

REF
NO PARI NUMBER DESCRIPTION N~

* 40-202 INDIVIDUAL BLADE GUIDES, CONST OF:
320 902-01-120-1034 1/4-20 HEX NUT

321 904-01-031-2934 1/4" FLAT WASHER

322 430-02-055-0002 GUIDE

322 430-02-055-0003 GUIDE

322 430-02-055-0004 GUIDE

322 430-02-055-0005 GUIDE

322 430-02-055-0006 GUIDE

322 430-02-055-0007 GUIDE

323 430-02-014-0006 BRACKET

324 430-02-112-0002 SET SCREW

325 901-11-020-0821 1/4-20 X 3/4" CARRIAGE HD SCREW
326 901-04-260-1520 5/16-18 X 1/2" THUMB SCREW

* 40-204 LOWER BLADE GUIDES CONST OF:
327 901-01-060-0611 1/4-20 X 1/2" HEX HD SCREW

328 904-01-031-2934 1/4" FLAT WASHER

329 904-01-010-1614 FLAT WASHER

330 430-02-055-0013 GUIDE

330 430-02-055-0015 GUIDE

331 430-02-110-0002 POST

332 901-04-260-1528 5/16-18 X 1" THUMB SCREW

* NOT SHOWN ASSEMBLED

STANDARD SAFETY EQUIPMENT

In order to promote tool safety, Delta International Machinery Corp. strictly enforces the policy of repairing or replacing any damaged
or missing standard safety equipment on machines presented to Delta Authorized Service Center for service/repairs. Any product
which is presented to a Delta Authorized Service Center for repairs which contains missing or damaged standard safety equipment
will have that equipment repaired or replaced and the customer will be charged for any such service/repairs. Customers can avoid
such charges only if the missing safety componentis supplied to the service center at the time of repair.

This parts list is provided to aid in obtaining service parts. Copies of the instruction and maintenance literature can be obtained through the Delta \__~
Technical Publications Department or through your local service outlet.

Page 4/SS-2A/CAJ Printed in U.S.A.



